" MASTER ILLUSTRATED PARTS LIST °

MAC 2-10G
Chain Saw

FEBRUARY 1970

- CONTENTS -
Page
Thé' policy of McCulloch Corporation is one of Figure 1. Genmeral ...........cc0vvnun 2
e e omnont ccoror poosibly |  Fisuwre 2. Clutch and Starter Assembly . ... .8
nenses smecifications, equipment, colors, design | Figure 3. Fuel Tank Assembly. ..........8
ot s’ mpgotad Bt pies 2% | s, v v sy

Corporation reserves the right to make such
changes without prior notification or obligation
to backfit or supply backfit components for units
previously shipped from the factory. :

Figure 5. Carburetor Assembly ......... 12

Figure 6. Carburetor Assembly ., ........ 14

Figure 7. Carburetor Assembly ......... 16
' Tigure 8. Transmission Assembly ....... 18

Figure 9. Powerhead Assembly ......... 20
This Master Illustrated Parts List gives the name, number and interchangeability

between engines, of service and replacement parts which were used on or are
presently available for all MAC 2-10G chain saws manufactured to date.

‘Information about the List and how to use it will be found on the back cover.
Read the information before you start to use the List.

=l McCULLOCH

Copyright 1970 U.S.A. - P/N 84484
McCulloch Corporation

N o




MODEL
2-10G

Figure 1 General



MODEL

2-10G
Figure 1. General
[tem Part Units Per Usable on
No. Number Description Assy Code
MAC 2-10G USABLE ON CODE
Letter A B c D
Serial Without | Prefix Prefix Prefix
Numbers| Prefix 1- 2- 11-

1 Bar and Chain Assy (See Figure8) ......... All
2 102761 Screw - Hexhd 10-24x7/8 ............. 2 All
3 100352 WASHET = L0 i el s i Tothys et s os shened Wicet s 2 All
4 61678 Plug - Nut retalner ... . .o oub o ais & sivie aina 1 All
5 101326 Nut —-Hex 10=24 ' =l i vy v an 5 asa v 2 All
6 105187 Screw - Skt hd 1/4-20 x 1- 1/8 ............ 1 A,B
7 105043 Lockwasher =1 /4: & i oo sfes o oive g st 1 A,B
8 100004 Washerisr 1i/aEii- ool ce i S e 1 A,B
9 67372 Frame and Grip ASSY . « + v v s v v v v v v e v v v ns 1 AB
10 110448 Screw - Skt hd 10-24 x3-1/4 ............ 1 c.,D
11 103174 ° e el a0 0o ) et LD RN e S L e 1 C,D
12 100003 Washers=mE 00 a e Seent s e ey et 1 c,b
13 68503 Bracket o FIamMe . . oo o lisn oo sovii v & ae 1 c,D
14 102130 Screw - Hex hd 1/4-20 x 1-1/2 .. ......... 1 c,D
15 100153 Tiockwasher = 1/4) & vt b niitiye oo sud b s 1 Cc,D
16 63484 Clamp - Frame ......... Pl e B e 1 c,D
17 68458 Frame and Grip Assy . . . . . .. .. g e 1 C,D
18 62271 PIUE = Frame; i s oo inue siece raf a5e e s 1 Cc,D
19 104139 Screw - Oval hd 10-24 x 1- 1/2 o e 1 AB
20 110403 Screw - Oval hd 8-32 x5/8 ... .. A D B 1 All
21 Starter Assy (See Figure2) ....... iy All
22 103746 Nt = H a3y D e o B 1 All
23 Clutch Assy (See Figure 2) ...... S e e All
24 103879 Key ~Woodruff: ... . v civin ainie s R 1 All
25 63493 Drum, Gear and Seal Assy . ............. 1 All
26 63476 . Seal e A Y A el e e Sh e e e e M e 1 All
27 102765 Screw - Hex hd 10=94:x 1=3/d4 oo svin s oa 2 All
28 100003 Washer - #100 oo s v s seass CEal e e 2 All
29 Transmission Assy (See Figure 8) ......... All
30 106104 O RANE i st Lt ein viass il a siiina: e aiia 1 All

31 62117 Cover Assy - Air cleaner ........... it 1 A
65866 Cover Assy - Air cleaner ..... S e e 1 B;C

66597 Cover Assy - Air cleaner ....... cu aevaia s 1 D

32 62434 MNut:=iCover ... i.s ceiea it Sl s 1 A
65813 Nut -iCover ..ou o e aai s et 1 B,C

66290 Nt — COVEL ] 1 a b wabia ol seia . e 1 D

33 66665 Spacer -Nut ....... iR Yy 1 D
34 65458 Nameplate ........ B S 1 A,B,C

67459 Nameplate! . .. cic e cleit o . T Sis 1 D

35 62077 Filter - Air o RV R S e P 1 A
66774 1K B e) eRpinsd ik Wit M C R R e VB U Al T 1 B,C

68520 Filter - Air i T e sy ey 1 D

36 68531 Cap Assy -Fuel ......... Az a1 o s 1 All
37 68533 Blugbliaen ibse s A R R S 1 All
38 63041 Valve wihe W ok L . 1 All
39 62316 Guide ........ A floen i B e B 1 All
40 63040 SPTIOE & s el sl Sosla mabey ¥ mas L 1 All
41 65671 GEEK B vl it Sieta v sints caiekere) s T 1 All
42 110334 Screw Oval hd 12-24 x 1-3/4 . Siad smie L e ils 1 A,B,C

110402 Screw -Oval hd12-24x2-3/8 . . ... ....... 1 D
43 63656 Cover - Fuel tank . ... A A iy 1 AB,C

63288 Cover - Fuel tank ............. A e 1 D

44 69686 Spacer ~COVEL .. . a = sonie wiie s B A o e e 1 D
45 69345 Gasket = Cover s vny S0 s dni e B 1 All




MODEL

2-10G
Figure 1. General (Continued)
[tem Part Units Per Usable on
No. Number Description Assy Code
46 64848 Hose Assy - Fuel ...... R e e s A 1 All
47 63932 Filter:= Fuel’ ovan i & o i N 1 All
48 100440 Washer ...... i R ekt o T . 1 All
49 62978 Screw -Special ..o is e ey T 5 2 All
50 102762 Screw - Hex hd 10-24 x 1/2 .. ......... 1 All
51 69890 Tiackplate S emea e v it i Bparmil e 2 s s L s 1 All
52 83521 Kit - Fan housing ......... Sl e ey . 1 All
53 55615 Guard - Flywheel ..... s et w e 1 All
54 103355 Screw - Hex hd 10-24 x 1-7/8 . ..... e : 2 A
103124 Screw - Hexhd 10-24 x2 .......... el 2 B,C
55 64856 Washer - Special. ...+« e St 2 A,B,C
56 68203 Washer - Insulator ........ G Tt : 2 A,B,C
57 62327A Sleave i ey wlad s st e i “te wite 2 A
65726 SleBYe v cinie ajinin wiminis TR Y R 2 B,C
58 Carburetor Assy (See Flgure 5) e T T A
Carburetor Assy (See Figure 6) .. .. S B;C
59 62066A Rodi= Primer. .. s el alsiaore, annie il S 1 A
65604 Rod = PTiMer . . i soaii s étie wete s S A6 1 B,C
60 65672 Gasket - Carburetor ......... A S 1 A
61 65821 Insulator - Carburetor .. ... SN e rslaage 1 B,C
62 65672 Gasket -Insulator . .. ..o 0000 s AT 1 B,C
63 110551 Screw - Hex hd 10-24 x 2-1/8 ...... oY £ 2 D
64 66681 Bracket Assy ......... R U 1 D
65 Carburetor Assy (See F1gure '?) e T Lt D
66 68132 Gasket - Carburetor . .......... T Fch 1 D
67 66678 Spacer - Carburetor ............ o ] D
68 68131 Gasket - Spacer ..... S e e 1 D
69 110553 Screw - Hex hd 10-24 x 1 3/8 e R . 2 D
70 68582 TioCKPlate: "5 . yieie snein » ehuielads 2 D
71 66189 Sleeve  iiii,s siee siuieis siata S e 1 i i 2 D
72 110516 Screw - Hex hd 10 24 x1-1/8 areln s =5 1 All
73 63475 Tiockplate -l . Wil e s il A 2 E T £y 1 All
T4 64856 Washer ~-8pecial, i v i i ety aiiote 1 All
75 110353 Screw -Oval hd 10-24x3/8 .......... 1 All
76 102289 Screw - Hex hd 10-24 x 3/4 . ....... . 1 All
T 69890 Lockplate ..... S R L e Bt e 1 All
78 69838 Brace-Handle................... s 1 All
79 Fuel Tank Assy (See Figure 3) . ... .. T AB,C
Fuel Tank Assy (See Figure4) . ....... s D
80 68130 Gasket - Fueltank ... ..o vn v oo . 2 All
81 66659 Insulator - Fueltank . .. .. .e e envnsnn 1 A,B,C
66659 Insulator - Fueltank .......... e 1 D
82 68194 Kit - Spark arrester ....... o e N 1 All
83 102290 . Screw - Hex hd 10-24 x 1- 1/8 G ; 2 All
84 110264 Washer - #10 ... .. RS S St 2 All
85 62380 COVEr' % iisie «inis AT R S e oy A : 1 All
86 62379B Baffle . ..o vvn R P g e L s 1 All
87 67922 Lockplate « « « v e oo v v e I e A 1 All
88 83105 Body and Duct AsSSy. « + + « « v - - v hseser e : 1 All
89 68187 . Screw -Special . ... ae e 1 All
90 110506 Screw Hex hd 10-24 x5/8 ....... i 1 All
91 110341 Serew - Hex hd 10-24x1/2 ... ev i v e . 1 All
92 63748 Gasket - Spark arrester ..... e PR e 1 A,B,C
68149 Gasket - Spark arrester ........... o 1 D
93 67377 Shrondy. e i b sk aeTte de g haie 3 1 All
94 62085A Insulator - Shroud .......... PO iy . 2 All
95 Powerhead Assy (See Figure 9) ....... i All




MODEL
2-10G

SERVICE SPECIFICATIONS

Spark Plug Gap -----=====mmmemmem e mmmmmmcmm oo 0.025 in.
Lamination Gap ----=-======c=emeemea-——- 0.010 to 0.015 in.
Breaker Point Gap -----------—---—m—mmmmmmmeee 0.018 in.
Torque Values
Flywheel Nut ------------——-—- 240 to 300 inch-pounds.
Clutch Nut---=--mcmmmm e 160 to 170 inch-pounds.
Connecting Rod Screws -------- 65 to 70 inch-pounds.

Master Illustrated Parts List, P/N 84484, supersedes and cancels

all previous lists issued for the MAC 2-10G saw. Discard the fol-
lowing lists:

IPL 63498 covering saws having serial numbers without prefix.
IPL 65639 and

Parts list sheet 66122 covering saws having serial
numbers prefixed 1-,
Parts list sheet 66709 covering saws having serial
numbers prefixed 2-.
IPL 67460 covering saws having serial numbers prefixed 11-.



Figure 2. Clutch and Starter Assemblies




MODEL

2-10G
Figure 2. Clutch and Starter Assemblies
[tem Part Units Per Usable on
No. Number Description Assy Code
MAC 2-10G USABLE ON CODE
Letter A B C D
Serial Without | Prefix Prefix Prefix
Numbers Prefix 1- 92- 11-
1 67148 Cluteh ASEY. 5 Wiy vieis sioirs ol s avasepe e 1 All
2 66384 Bpring = CIutel . uin v iciers siwintintiaie iximseias 2 All
3 64583 Retainer - Spring ............¢. ... 2 All
4 67233 Shoe:— Clntehy Gl ah iR soiia) e va Cettaron 2 All
5 67149 1) Ta) il Vg o R U BBt o Rt Pt 1 All
6 67112 Riyetn it oo vigeh e S et i e e 2 All
7 68837 Bpringi-tPawli s i st e . 2 All
8 64857 B e s eral o Tare s ahis 1o s 2 All
9 83694 ; . Washer o e ot thita avaie ajens o e 2 All
67058 SUATLEr /ASEY i iiesy o stare ssaiersialio sioin al simsu s 1 All
10 62191A : Insert = Handle . ici i aice vias sade 1 All
11 62190A Handle' §ioin e ol it aietes v sreite aiasia (o 1 All
12 67205 Retainer -Shield ........¢000 0o 1 All
13 63985 Shield =-Disti e it sisn vaiin sos wiem = 1 All
14 63986 Washer e TRTUSE s . d. o tarintin et asinints 1 All
15 110470 Rivet:=:Rope iy vm i s sisis i las 1 All
16 69964 Rope ~ Btarter: ... s ciie o viae wieie v oaiene 1 All
17 68695 Drum = A e i r i s bia e st 1 All
18 68626 Spring = Rewind ' baas o v ient v srase 1 All
19 63987 Shield:=iSpring . . o0 ce viee wiaie v noeis 1 All
20 61635A Bushing - Nyliner ................. 1 All
21 67059 Housing - Starter ... i s e v vl 1 All




MODEL
2-10G

Figure 3. Fuel Tank Assembly




MODEL

2-10G
Figure 3. Fuel Tank Assembly
(tem Part Units Per Usable on
No. Number Description Assy Code
MAC 2-10G USABLE ON CODE
Letter A B C D
Serial Without | Prefix Prefix Prefix
Numbers| Prefix 1- 2- 11>
1 66648 FuelPENK AREYE i wobis srais wiionteiusnte spete ate 1 A,B,C
2 64872 Grip = HanAdle . o o« soaie sisis wiukis weaiaia agaom e 1 A,B,C
3 105673 PInt=Roll 37320 X918 50 see vt o) svanay eveis at s 9 A,B,C
4 66194 Button - Primer ... ..o comoeeevanrasan 1 A,B,C
5 64871 Button and Rod Assy -Oiler ............. 1 A,B,C
6 67989 Seal -~ Throttle Tod | . st v o i anite s s 1 A,B,C
7 110378 Pinis Rolli8/18: %1 5/ 650 L it s et SR, 1 A,B,C
8 65734 Spring - TrigEer . v v v div s waon aiais sinii oo 1 A,B,C
9 67224 Trigger - Throttle ......... cc0vvnuen 1 AB,C
10 103672 Screw - Fil hd 8-32 x 1/2 (SEMS) ......... 1 A,B,C
11 62973A Wire Assy - Stop switch .. .........0vun 1 A,B,C
12 62451 Contact = SWItCh « v sinie sismin oieie e siniace 1 A,B,C
13 62950A Basger=gwiteh oo vt sl v el sarge s 1 A,B,C
14 62951 Bution = Elich i O RS R I A, 1 A,B,C
15 65816 Rod:—:Throttle s s N et e o 1 A,B,C

-




MODEL
2-10G

Figure 4 Fuel Tank' Assembly’



=g

MODEL

Screw - Idle adjustment

- e =

...........

2-10G
Figure 4. Fuel Tank Assembly
[tem Part Units Per Usable on
No. Number Description Assy Code
MAC 2-10G USABLE ON CODE
Letter A B C D
Serial Without | Prefix Prefix Prefix
Numbers Prefix 1- 9- 11-
1 68683 Fuel Tank ASSY .« v v v v v v n s s s oo smmssss 1 D
2 64872 Grip-Handle .......c00uneeeennsnne 1 D
3 105673 Pin -Roll 3/32x9/16 ... ..vivunnennnnn 2 D
4 68517 Button - ChOKE i wieis vieimia sinia siaie sisis o sin 1 D
5 64871 Button and Rod Assy - Oiler . .... ..o 1 D
6 67989 Seal -.Throttlerod .. cvvonvonnnsaasn 1 D
T 110378 Pin - Roll 3/16 x I GRS e b A i e i 1 D
8 65734 Spring - Trigger . .......ocoveoesecns 1 D
9 67224 Trigger - Throttle . .......ccveueveenn 1 D
10 103672 Screw - Fil hd 8-32 x 1/2 (SEMS) ......... 1 D
11 62973A Wire Assy - Stop switch .. ..... ..o 1 D
12 62451 Contact - Switch ... ..o vi e 1 D
13 62950A Base -Switch . . v v v v it v i vt e e 1 D
14 62951 Button - Switch ...« ov v it iii i 1 D
15 68170 Rod-Throttle . ...ccueteeanassannennns 1 D
16 67355 Rodi=Choke! 10 (aleriy avari b al iase | viaie | sxnuais 1 D
17 68102 Extension Assy - High speed ............ 1 D
18 110512 Ring - Retaining . ...... .o nn 1 D
19 67363 BPPINg ¢ sivia siitaratatvie. aiuia aiieia siminie sin e 1 D
20 110509 . Pin-Groove ..svessecerressonsina 1 D
21 68101 Extension Assy -Idle ........cvc0aeens 1 D
22 110512 Ring - Retaining .. ... eeveeeenn 1 D
23 67363 SPLIRE /v haiaie: siwts bhae wrdle ifale aT80e sian 1 D
24 110509 Pin - GIrOOVE .+« v v v vt s nonasosennson 1 D
25 67292 Washer & Lol S s, s e s 2 D
26 67271 1 D

1



MODEL
2-10G

Figure 5 Carburetor Assembly



/f" -

Figure 5. Carburetor Assembly

MODEL
2-10G

[tem Part Units Per Usable on
No. Number Description Assy Code
MAC 2-10G USABLE ON CODE
Letter A B & D
Serial Without | Prefix Prefix Prefix
Numbers| Prefix 1- 2- 11-

66564 Carburetor Assy (McCulloch Single Needle) . . . 1 A

1 110397 Screw - Pan hd 8-32 x 7/16 (SEMS) ..... 5 A
2 65597 Plate - Carburetor base ........ e 1 A
3 67357 . Diaphragm Assy - Pump ............ 1 A
4 55690B . Seal -Capillary ...cvvnue v R D B 1 A
5 63041 3 Valvel- Primer . o e v viae o 1 A
6 104728 S erew b= 32T 1A R 1 A
T 110337 Pin -Inletlever .......... SVl e 1 A
8 62310 2 Liever ~:Inlet .o v v v e ) P Tt 1 A
9 62923A A Spring - Inlet needle ..... alor Gl B 1 A
10 63038 a0 Valve = Inletineedle: .o vl s v s 1 A
11 62308A . Plunger - Primer ....... TR T e 1 A
12 11086 . Bpring - PIunger , ... ¢ .o e iaiena o 1 A
13 63037 . Seat - Primer valve ........... | e 1 A
14 63038 " Valve - Primerneedle . .« « v oo o v s s v u 1 A
15 63039 . Spring - Needlevalve .......... S, 1 A
16 101056 ST CYT RINST SO W TE R NN e o 1 A
17 105606 SO Bine s L i e i e s 1 A
18 62971 : Screw - Long locking adjusting ........ 2 A
19 104245 Pin - Roll 1/16 x 1/2 sy A 1 A
20 62939A Spring - Idle GOVErnor . ...... s s:sx. 1 A
21 103934 Screw - Pan hd 6-32 x 1/4 (SEMS) ...... 1 A
22 62938 .. Clip:-=:Throttle shaft .. ...« és e i 1 A
23 62343A « 1 Liever =«“Throttleysm v v adeslag aiTaie 1 A
24 104814 Screw - Pan hd 4-40 x 1/4 (SEMS) ...... 1 A
25 62290A Plate - Throttle .. ....cv0evevvas an 1 A
26 62976A Needle - Metering ........ S Rt e 1 A
217 62291A Shaft Assy - Throttle . . ...... ¢ 1 A
28 62975 Swiveli=deedla vl G it e et 1 A
29 63019B : Body Assy - Carburetor ............ 1 A
30 62433B ? . Stud - Carburetor ........ S e 1 A
31 62295D - Orifice - Air ..... R T o T 1 A
32 66569 o a o Orifice =iPuels S0 TRiiTa i v 1 A
33 62288A : A Bushing - Throttle shaft ... ... Pa e 1 A
34 62368 . Bushing - Throttle shaft . Ao o 1 A
35 67062 Seal - Air cleaner stud AP PR Eh e L S 1 A

McCULLOCH SINGLE NEEDLE CARBURETOR ADJUSTMENT

1.
2.

3.

Turn Lo Speed screw counterclockwise until it no longer touches stop and butterfly can be completely closed.

Hold finger against closed butterfly and turn Lo Mix needle clockwise until butterfly starts to open. Turn the
needle counterclockwise three turns.
Hold finger against closed butterfly and turn Lo Speed screw clockwise until butterfly starts to open. Turn

the screw one half turn more.

Turn the Lo Mix needle in or out (leaner or richer) to obtain a smooth rapid acceleration.
right and left, bar up and bar down.
necessary.

Roll the engine
Check for smooth idle in all positions and adjust Lo Mix needle as

. Set tension on the idle governor spring so that the engine idles smoothly in all positions and after any change

in position. If chain moves after position change, reduce tension.

Adjust Hi Mix screw for maximum power under load. Make sure that when trigger is released the engine
does not speed up before returning to idle. Turn screw clockwise until engine. slows down immediately after
trigger release. DO NOT TOUCH LO MIX NEEDLE. ADJUST FOR HIGH SPEED OPERATION WITH HI
MIX SCREW ONLY.

With throttle in wide open p051t10n, adjust Hi Mix screw to set butterfly in horizontal position.
screw clockwise until butterfly just starts to close.

Set tension on idle governor spring to hold butterfly slightly open.

Now turn

13



MODEL
2-10G

Figure 6 Carburetor Assembly



./.r'_“.‘\\n

Figure 6. Carburetor Assembly

MODEL
2-10G

ture. Do not adjust the needle for leaner mixture than necessary to obtain smooth, even running under a

cutting load.

Item Part Units Per Usable on
No. Number Description Assy Code
MAC 2-10G USABLE ON CODE
Letter A B c D
Serial Without | Prefix Prefix Prefix
Numbers| Prefix 1- 2- 11-
66503 Carburetor Assy (McCulloch Double Needle) . . 1 B,C
1 110397 . Screw - Pan hd 8-32 x 7/16 (SEMS) ..... 5 B,C
2 65597 5 Plate - Carburetor base ............ 1 B,C
3 67357 Diaphragm Assy - Pump . ......+ ... 1 B,C
4 66796 sesenl = Captllary Sl o e e hea ; 1 B,C
5 63041 coovalve = Primer’ oo e siins o avete shven ele 1 B,C
6 106136 . O R e e s i aaral 1 B,C
i 65868 i Set -Ballandseat ......... e s 1 B,C
8 661563 4 3 Beal S e e i e 1 B,C
9 61151 . . S0 e e S e e G 1 B,C
10 104728 o Serew:=aBo82ixalv A T o e 1 B,C
11 110337 : Pin - Inlet lever ........ et eiate tuite 1 B,C
12 62310 Liever-~Inlet .. oiis s oivii sieiv o T\ 1 B,C
13 62923A 4 Spring - Inlet needle .......... . 1 B,C
14 63038 : Valve -Inletneedle . ..... 000 1 B,C
15 65677 : Retainer - Primer plug .......... ... 1 B,C
16 65617 : PIUE = Primer . . ... sieis siee vistes siiain o 1 B,C
17 105617 4 MO RINE I S e e & alneie o 1 B,C
18 101289 s« Ring -Retaining  iave i svanlv isv wize s 1 B,C
19 65859 . Spring - Plunger ......... PPN e 1 B,C
20 66552 Plunger - Primer ......... P 1 B,C
21 66561 NOERING o iim s s L e PR U 1 B,C
22 67116 Seal - "V" packing ...... s R T 1 B,C
23 110483 « o Berew =Adjusting o sien vy i ke e 1 B,C
24 65445 v Needle - Mainfuel ............... : 1 B,C
25 104001 DO RINg S S eanel W G PR 1 B,C
26 104814 .  Screw - Pan hd 4-40x 1/4 (SEMS3) ...... 1 B,C
27 62290A . Plate - Throttle ......0000cs0caasn 1 B,C
28 104814 . Screw -Pan hd 4-40x 1/4 (SEMS) ...... 1 B,C
29 65430 oo iLeveri= i TRIOLLE 7 u s o anece nane simie aeprace 1 B,C
30 65431 . Needle-Metering .. ..c.cvie i 1 B,C
31 62975 . Swivel - Needle ..... Taral S e e we 1 B,C
32 65428 Shaft Assy - Carburetor ..... ede s e 1 B,C
33 66504 Body Assy - Carburetor ............ 1 B,C
34 65432 b G OTIHCE = AL T ta] vz e stiacly 1 B,C
35 66569 Orifice - Fuel ..... A Nirah e At seie 1 B,C
36 59796 . . DO RING: foie i arelaletise v aiiene, wis 1 B,C
37 65724 . . Stud - Carburetor .............. 1 B,C
38 62368 ; oo Bushing o i by ive TEaps sl Cvae 2 B,C
39 67062 Seal - Air cleaner stud ......... S ETT0, G 1 B,C
McCULLOCH DOUBLE NEEDLE CARBURETOR ADJUSTMENT
1. Turn Lo Speed screw counterclockwise until it no longer touches stop and butterfly can be completely closed.
2. Hold finger against closed butterfly and turn Lo Mix needle clockwise until butterfly starts to open. Turn the
needle counterclockwise two and one half turns.
3. Hold finger against closed butterfly and turn Lo Speed screw clockwise until butterfly starts to open. Turn
the screw clockwise one half turn more.
4. Turn Hi Mix needle clockwise until resistance is felt, then turn the needle counterclockwise two full turns.
5. Turn the Lo Mix needle to obtain smooth rapid acceleration every time without faltering. Check for smooth
idle for all positions of the saw'and readjust the Lo Mix needle if necessary.
6. Adjust Hi Mix needle for maximum power under load. Turn the needle in for leaner and out for richer mix-

15



MODEL
2-10G

Figure 7 Carburetor Assembly

16



MODEL
2-10G

Figure 7. Carburetor Assembly

[tem Part Units Per Usable on
No. Number Description Assy Code
MAC 2-10G USABLE ON CODE
Letter A B C D
Serial Without | Prefix Prefix Prefix
Numbers| Prefix 1- 2- 11-

67379 Carburetor Assy (McCulloch SDC- 2} cnlaerobey 1 D
1 67501 . Screw - PUMP COVET v vt v vt v v v aesnns 4 D
2 83760 il G over =iPump: hreile s et sl site e e u 1 D
3 *67495 : Gasket ~ Cover o bt inns sieie s s 1 D
4 *83114 . Diaphragm - Fuelpump ........0.... 1 D
5 *47690 3 Borew =sPlate sl ol el S e 3 D
6 67487 . Plate = Phrottles o e L s 1 D
T 67489 . Rt e o e e i sl 1 D
8 67486 4 Shaft Assy - Throttle . ... ........... 1 D
9 67490 ¢ 353 e h R e o N ey e e e e 1 D
10 67488 A Shaft Assy - Choke ....... s 1 D
11 *¥100302 . Ball - Choke friction ......... et R 1 D
12 *67504 5 Bpring = Choke © . sish vias a0 s oate s 1 D
13 *67506 . Needle ~ High speed .....v0iviivuns 1 D
14 *67505 i Needle:= Tdla e e e s sliaailay aarial n 1 D
15 *67502 . Spring -:Needle . o i aviie v i ais o 2 D
16 70798 . Screw - Diaphragmcover . .......... . 4 D
17 83761 o0 CovervsiDiaphrasm: w0 g val s il w g 1 D
18 *67499 . Diaphragm - Metering .............. 1 D
19 *67496 5 Gasgket -Diaphragm ......c00000004. 1 D
20 *67500 : Screw —iLever pill < i oo s aien it 1 D
21 *67508 . Pin = Liever it saie Sx 1 D
22 *67509 . Teverss-Metering s ol bd i nsih dnatsnn i 1 D
23 *67503 s v BpTing = TiaVEry i et eiite siee eis 1 D
24 *67491 ety vealvel=eNeadl es s e Lot T Sl L e 1 D
25 67483 5 Body Assy - Ca,rburetor ............ 1 D
26 *71690 . P St 38 R L s 1 D
27 *69506 4 . Plugi=s8/16 0 - 2o oo st i S g 1 D
28 69203 5 o ‘Beat Asgy e vivie i 1 D
29 69204 5 . Valve ' e 1 D
30 *6T7507 : : pereen:~ckRueli o e benn s pa 1 D
*67482 Gasket:Bet: i o o e R e D
67481 Repait KAt o e v ohia siits shsaata sfwie sioie s D

*Indicates parts included in Repair Kit, P/N 67481

McCULLOCH SDC-2 CARBURETOR ADJUSTMENT
1.

2.
3.

Carefully turn both the high speed and idle needles clockwise until resistance is felt, then turn both needles
counterclockwise one full turn,

With engine warmed up, adjust the idle speed screw in or out until the engine idles just below clutch engage-
ment speed.

Adjust the idle mixture needle in or out (leaner or richer) to obtain smooth, rapid acceleration every time
without faltering. If necessary, readjust the idle speed screw.

Adjust the high speed mixture needle for maximum power under load. Turn the needle in for leaner and out
for richer mixture. Do not use any leaner setting than necessary to obtain smooth, even running when
cutting wood.

17



MODEL
2-10G

GEAR CASE ROTATED 90°

REDUCED APPRoxm "

ABOVE ILLUST. SIZE e )

Figure 8 Transmission Assembly

18



MODEL

2-10G
Figure 8. Transmission Assembly
[tem Part Units Per Usable on
No. Number Description Assy Code
MAC 2-10G USABLE ON CODE
Letter A B C D

Serial Without | Prefix Prefix Prefix

Numbers| Prefix 1- 2- 11-
1 110625 Wat-Hexhd 3/8:04 000 0 e R U 2 All
2 100006 Washepa=i Q7 Ve v et e Ele U S 2 All
3 63417 Elate = Barelamp Sc il o o 1 All
4 63994 ) R O A 1 All
5 110245 Screw - FLhd 10-24x3/4 ........... 4 All
6 101174 Washer-— 3105 an e 4 All
7 101191 Nut —Hex 10-24: 0% iiivvie coiis o obiin s 4 All
8 60972 A L S LR T e Mo o e TR Sl 1 All
9 63997A Plate ~Bprdeket o tenatlive e e B 0T 1 All
10 36644A s R SR i T D AN 1 All
11 63808 ReymBprackats sl oel g e 1 All
12 64754 Spacer: =Bpracket Lo sl et 1 All
13 110406 Serew ~ Ovalthd BLSdffogya i 10 0 Lei U 2 All
65882 Bump Afey - O] Tdliroi N e ol s e 1 All
14 105559 Rlups W eleh SEECIES RIS ISR S 0 1 All
15 110392 Bint= Plunper /L0180 = oyl e o 2 All
16 63428 Plunger - DUmp &, vliirisl ot s il 1 All
17 65881 = By - Prunp s N S S 1 All
18 62909 Yalve'- Oler sl Dol el as e L e 1 All
19 63692 Spring < Valve . cioiiiion aves s im0 1 All
20 63474 Gasket —iPump it i A DRl 1 All
21 102765 Screw - Hex hd 10-24 x 1-3/4 . ... ........ 2 All
22 100003 Wathens=-f1 (o080 WE Rt S s ) 2 All
66208 Transmission Assy (3:1 Ratio): i uhe iy b s 1 All
23 104360 SOLRINE o i R e T 1 All
24 110055 Screw - Fil hd 8-32 x 3/8 (SEMS) ...... 1 All
25 63491 Biller o o vdfl i) e U g e ST 1 All
26 110417 Screw. - Flhd 6-32 X 3/8 .. .... ...t 3 All
27 63416 Plate » Bproeketoihin oo ool C i Ee o 1 All
28 102067 Nut = Hax 1008480 Lo ot o e 1 All
29 110387 Washer:-Waye flenecd 0 0 Uslinl T Bl 1 All
30 63824A Nut = Bar adjustment . . ... ..o covinn ot 1 All
31 102144 Screw - Bar adjustment ............ 1 All
32 101174 washer - 00 Sub b i pl s e 1 All
33 110405 Screw - Oval hd 8-32x7/8 .......... 6 All
34 64779 Cover Assy - Gearcase ............ 1 All
35 100432 Plug - FIIIeY  svivi siiniz sios o 1 All
36 63477 . Seal - Piniongear ,............ 1 All
37 63433 Gagkat- Cover Uil Lol Wi e e 1 All
38 63478 peali= Genrviade SenibEn. o s bR Siae bolls b e 1 All
39 110348 Bearing - Sprocket shaft ............ 2 All
40 64775 Gear o Sprocket ... i i van 1 All
41 110452 E G R Ing S8 Wy e i 1 All
42 66616 Gear ABgy - IdIOr & i ool s e e e 1 All
43 64770 ST Tl e et S AR L T il 1 All
44 101770 Pin—Dowel /s ontie S0 et 2 All
45 64584 ; Bolt = Bar' o con il soos oo sese o - 2 All
46 64935 Platel-'Bar protactort. (St St e Saenin g £ 2 All
47 Bar i S R e L SRR e 1 All
48 Chaln eyt e i N g 1 All

19



MODEL
2-10G

Figure 8 Powerhead Assembly
20



MODEL

2-10G
Figure 9. Powerhead Assembly
[tem Part Units Per Usable on
No. Number Description Assy Code
MAC 2-10G USABLE ON CODE
Letter A B C D
Serial Without | Prefix Prefix Prefix
Numbers| Prefix 1- 2- 11=
1 101391 Nut - Hex 3/8-24 ., vvvivevinans 1 All
2 61737A Flywheal AASBY: o5 S5 sieie e winns stmiers sowrs via 1 All
3 103879 Key - Woodruff .....viinee LSRN 1 All
4 67057 Washer SThrust™, bl i tin woy e Y 1 D
5 67056 Beal o s vy v 1 D
6 67054 Washer - Thrust . ......... R R 1 D
T 110127 Serew - Fil hd 10-24 x 7/8 (S,EMS) w s wwhte e el ; 2 All
8 100003 Washer - #10 .ou vons e oo 2 All
9 51253 Retaineri s Coll Crba Sl snasnniaivie val 1 All
10 68164 LaminationtAgey, | rae pav ol it ATES 1 All
11 62819 Wire Assy -Ground . .......... i 1 All
12 69344 Wire Assyi< PLiMary: . ... vies soeceie sieie oo el 1 All
13 69798 Coil and Terminal Assy ..... e e ek 1 All
14 69966 A Wire Assy - Sparkplug ......... A 1 All
15 67127 s Bleeve & ww v aen s 1 All
16 62932 i . Connector . «vww v s e n e eI 1 All
17 62926 VB ChT RS Rt I Rt |- S S 1 All
18 63097 SparkPlug AT A R e 1 All
19 110349 Screw -Rdhd8-32x3/4 ... ..iuvvuvunn 1 All
20 62362 Coveri- Breaker-hox oo v et ieaene g i 1 All
21 100298 Not'= Hex 6-32" .o vvon s ima 1 All
22 62365 Spacer - Breaker SCTeW v . v v v v v v v v ownn. 1 All
23 110346 Screw - Hex hd 6-32x3/4 .......0'uuu.. 1 All
24 100934 Screw - RAhd 8-32x3/8 ....... E 1 All
25 105976 Washeri—8r ot o Bl D i 5 1 All
26 105249 Screw - Rd hd 8-32 x 3/8 (BEMS) . vvvv v e 1 All
27 100080 Washer -#8 ....... «int woieita it 1 All
28 61650 Condenser..........;..... R phe 1k All
29 62363 BreakoriAgey | i . weners ssibe b i e sue 1 All
30 54184 WHpers i Cam . ol e i e el 1 All
31 62361 BOX S Breaker | .i... vien s siie ciivers seei s 1 All
32 67051 Seal ='BoxX oy pa s 1 D
33 110623 Screw - Fil hd 8- 32x1/2 2 All
34 100955 L TR5E s 1o et i W S e S N £ wirs 1 All
35 62261A HousIngi=aBunrpiedes e g s aumaat Bo iy & L 1 All
36 62262 Capi=iHOUSING ood coiny v o s s soen b o 1 All
37 62266 Plunger - SBPump: i i ohedy o waive siatis g s 1 All
38 101056 DO RANGT soun i e b reg i i Vi B 1 All
39 66687 Spring - Plunger .............. s ey 1 All
40 62230 Gagket - Pump ., v o it vve v e s T s . 1 All
41 62909 Valve -Pump ............. e WeRee 1 All
42 110407 Screw - Pan hd 10-24 x 3-1/2 . ........... 1 All
43 63974 COVET o OHItank e wooeis win wodin v pnme Yo s 1 All
44 63442 GASKBL <~ COVET A Frimis aenin sise isaiats siete e 1 All
45 OT129A o e 0 5 | T e e e 1 All
46 101148 A0 M C8 T T M e e N O bt ) ol ol oot v 1Y KL 1 All
47 62123B Hose Assy -0Oil ............. 1 All
48 51506 Bereeni- HOBE v i wios e 5 soe The 1 All
49 67121 Crankcase Assy .......... P 1 All
50 62105 « BerewrAssy ~ Sedllngly u vass vun s s 4 All
51 62842 . Washer - Sealing ...... o R 4 All
52 110404 . Screw Assy - Hexhd 8-32x7/8 ....... 1 All
53 110288 . Screw Assy - Hexhd 8-32x3/4 ....... 2 All
This List Continued on Page 22 21



MODEL

2-10G
Figure 9. Powerhead Assembly (Continued)

Ttem Part Units Per Usable on
No. Number Description Assy Code
54 63607 v iBerew Agey .- Bedling & v it e v Sk s 1 All
55 63606 ; » ‘Washer'=Sealing. coon evnn o s siiinss 1 All
56 100010 s A SRR Ol fepevrn e sV i e SRR et 1 All
7 61649 i Prston gt o ee i e i A S 1 All
58 69212 Piston ABSYy bk v wops van s modn ol 1 All
59 62814 . Ring Set - Piston. v o swis viers shovs o son 1 All
60 103512 % Bearing -=-Needle .. ... v sivie s sinie o 2 All
61 65401 Connecting Rod ASsy . ...vvivvnnnrvnn. 1 All
62 6162TA . Screw -Skthd8-36x1/2 ............ 2 All
63 63225 - Roller - Needle (Setof20) ........... 1 All
64 65746 IS Ba s To e R e et T B B e 1 All
65 63464 BANgr=tSnap: he s sone tamn O et S e 1 All
66 63429B Bearings- Ball . i svice siom vt s s s 1 All
67 63492 Insert and Bearing ASSy « .. oo v v v v nnn.. 1 All
68 65747 ik AIOTES eala ol smes abitieg £ G TR E 1 All
69 63699 . RIng = IHEBPLE ) o i sl wreme s ot aiste oy 1 All
70 104357 sreBearinm=sNeedle! et msa SaREn o 1 All
71 68505 CrankBhatt ool e s i o e T e 1 All
72 105221 Screw - RAhd 10=24 x 5/16 . . .. civis vss o 2 All
73 101191 Nut i HeXi10-24 o vl ¢ 5 Teid vt e wit 2 All
74 65363 Guard = CrankCase ... v e o s seies i e 1 All

Accessories

[tem Part Units Per Usable on
No. Number Description Assy Code

61040 Wrench - Screwdriver

65712 Guide - Timing

67067 Kit - Gearcase brace

68052 Plate - Wear

65325 Baffle - Spark arrester

63432 Spark Plug - AC CS 42T

65778 Spark Plug - AC CS 41T

69210 Piston Assy - 0.020 in. oversize

62813 . Ring Set - Piston 0.020 in. oversize

103512 . Bearing - Needle (2)

69211 Piston Assy - 0.030 in. oversize

62812 . Ring Set - Piston 0.030 in. oversize

103512 . Bearing - Needle (2)

22



( | 40:1 TWO-CYCLE

6 oz. can =T8960
; 6-pack 778961
MOTOR OIL :l'i'? 160z. can #78963
Reduces smoke, X 6-pack #78964
carbon and engine wear, lqgt.bottle  #110626
CHAIN, BAR AND
Specially designed for il.,,)“’ ;
extra lubrication of bars 'IL,; Case of 24 #110632
and chains.
BAR GUARDS Protect bar and chain

Black Polyvinylchloride

== ==

R1g1d Yellow Plastzc

damage.

from accidental

(A) for wide bars #56927

(B) narrowbars #64930

) MAC10-16, 2066544 |

(D) PM6-12,16" #83124

LOCQUIC AND

Primer. Cleans,
degreases, and
accelerates curing.

. agent

LOCTITE

Sealant, bonding

10cc plastic

: 7-1/2 oz. spray can. bottle
& #69794 #67537
SPRAY PAINT
Black Yellow
12 0z. can #103503 12 0z.can #102249
Caseof12  #103400 Case of 12#102464

STARTER ROPE

Solid, braided nylon

100’ spool

#36825

MODEL

2-10G
CHAIN SHARPENING TOOLS
The ® shows which tools |w[%[s]so
are used on chains ..... 5 % 3 :.'; E
McCULLOCH FILES _ 1/ round|e
532" round |@ | @
316" round| |@
7/32" round @
1/4" round ©
9/32'" round (6]
8" flat L 2K 20 3 X[ )
6" flat safety (@ |® |0 |@ |@
FILE GUIDE & FILE
WCo=——=7~ #67750 (1/8" round) |@
#60950 (7/32" r;)und) o
(Also holds 3/16 e |e
T and 1/4" round)
DEPTH GAUGE TOOLS
/é #56241 ,045-. 060" oole
#64198 ,035-.060" ® e o0
#64359 .045-,050"
#67688 .015-.020" |@
#67680 .025-.030" |®@|®@|@ @@
FILE-N-JOINT assures correct filing
angle, height.
#61034 (@ (@ |@|@ |0
GEAR OIL (SAE 140)
160z.can #19342

For transmissions of
gear drive saws.

Case of 24 #104347

el G B

=l

"BREAK ALL"
CHAIN BREAKER

Required when

repairing chain,

#61753
Instructions
included.

For leakage check /
of crankcase, #
fuel system.

Basicunit

#62849

23



